CFMOTO UFORCE1000/ U10

Material: Aluminium

:‘ '& :‘é& »° 'f&

v 50w
8 Nm (M8 = 24 Nm ||M10 =47 Nm

Part number Fitting
1) 2x Bracket M6 =

Part name

Main part 40.3980 2) 1x Clamp

3) 2x Bracket
4) 1x Bracket

5) 1x Clamp
6) 2x Hook

7) 2x SD 2002

36x SD 28000
2x Bolt M10x25
30x Screw M6x30

18x Screw M8x25
30x Washer 6
18x Washer 8

2x Washer 10
30x Washer 6

40.3980

40.3980

40.3980

T Or
www.stormprotect.ru; www. storm-protect.com

CFMOTO UFORCE1000 / U10,
Mounting Instruction

1. Remove all of the factory plastic guards.

2. Install the holder (pos. 4) using brackets (pos. 7) and fasteners
M10x25 on the cross beam of the UTV frame which is located before the
rear differential case.

3. Install the Rear part and tighten 4 bolts M6x30 with suitable
washers.

4. Place the clamps (pos. 3) on the UTV frame.

5. Install the Middle part by hand tighten 2 bolts M6x30 with suitable
washers. Then tighten the Middle part to the clamps (pos. 3) by bolts
M8x25 with suitable washers.

6. Connect the Rear and Middle parts by screw in 2 bolts M8x25 with
suitable washers.

7. Install the Front part by hand tighten 4 bolts M6x30 with suitable
washers. Then tighten the Front part of the skid plate using the flat
brackets (pos. 2 and pos. 5) and fasteners.

8. Connect the Front and Middle parts by screw in 2 bolts M6x30 with
suitable washers.

9. Install the left and right side parts using fasteners shown on figure.

10. Install the Front arm guards using the clamps (pos. 6) and
fasteners shown on figure.

11.  Install the Rear arm guards using the clamps (pos. 1) and fasteners
shown on figure.

12. Check again all the fasteners are tighten. Congratulations on you
skid plate install.

T OoOr
www.stormprotect.ru; www. storm-protect.com




ST
P ==\

S
(o}
o
e
[$)
[}
-t
o
1S
%.
£
.
o
]
()
o -
CE
[S)
[}
-t
o
1
Q.
£
e
[e]
)
7]




	Страница 1
	Страница 2

